
ADEQ 
A R K A N S A S 
Department of Environmental Quality 

OCT 0 8 20\S 
CERTIFIED MAIL: RETURN RECEIPT REQUESTED (91 7199 9991 7030 4936 9717) 

Walter B. Collins, PE 
Director of Operations 
Little Rock Wastewater- Adams Field WWTP 
II Clearwater Drive 
Little Rock, AR 72204 

RE: Draft Modification of Discharge Permit Number AR0021806- AFIN 60-00409 

Dear Mr. Collins: 

Enclosed are the public notice, a copy of the draft modified permit and Fact Sheet which the Arkansas Department 
of Environmental Quality (ADEQ) has prepared and mailed to you on the above date under the authority of the 
National Pollutant Discharge Elimination System (NPDES) and the Arkansas Water and Air Pollution Control Act. 
[...]
received 11/6/2014.  This modified permit authorizes the permittee to operate additional 

treatment in parallel to existing primary/secondary treatment during peak flow periods when 

influent flow exceeds the design flow of 36 MGD under the conditions specified in Part II.8 

of the permit.  

 

Section 11.241 of the Ten State Standards (10SS) defines the design average flow (design 

flow) of a treatment plant as the average of the daily volumes to be received for a continuous 

12 month period expressed as a volume per unit time. The design flow of the current 

treatment system is 36 MGD. Based on hydraulic flow peaking factors which increase with 

decreased averaging times and the historical short term peak flows entering the plant, the 

daily peak flows can exceed the design flow of 36 MGD. The primary clarifiers can 

hydraulically handle peak flows up to 94 MGD, but the activated sludge basins are designed 

for optimum treatment efficiency at flows up to the design flow of 36 MGD. Section 53.1 of 

10SS states that wastewater plant design shall provide the necessary flexibility to perform 

satisfactory within the expected range of waste characteristics and volumes.  In order to 

consistently comply with anticipated future new effluent limits for Ammonia-Nitrogen, this 

permit authorizes the operation of additional treatment to be operated in parallel with the 

existing primary and secondary treatment units during periods when influent flow to the 

facility exceeds the design flow of 36 MGD.  The flow volume entering the plant in excess of 

36 MGD may be routed through the new parallel treatment then combined with effluent from 

existing secondary clarifiers prior to entering UV disinfection. The UV units currently have a 

peak design flow of 72 MGD, but will be expanded to handle a peak design flow of 94 MGD 

to accommodate the combined design flow of existing activated sludge basins (36 MGD) plus 

the new parallel treatment design flow (58 MGD). 

 

In the case of POTWs, permit effluent limitations shall be calculated based on design flow 

[40 CFR §122.45(b)(1)]. The addition of parallel treatment to properly treat short term peak 

flows exceeding the design flow of the facility will not result in an increase in the design flow 

of 36 MGD. Therefore, the existing mass limits for BOD5 and TSS will remain unchanged. 

 

The basis for each condition under which the new parallel treatment is authorized under Part 

II.2 and Part II.8 of the permit is given below: 

 

Part II.2 (Percent Removal)  

 

This condition was modified to require the 30-day average percent removal requirement to 

be performed at least once/year when the additional parallel treatment is being operated. 

This requirement is intended to ensure that the calculated 30-day average percent removal is 

representative and includes periods of parallel treatment operation during peak flow 

conditions. 

 

 



DRAFT 

Page 3 of Fact Sheet 

Permit Number: AR0021806 

AFIN: 60-00409 

 

 
 

 

Part II.8.A. (Recordkeeping Requirements of Parallel Treatment Operations) 

 

Records of dates and times of parallel treatment operation will be beneficial to both the 

facility and the Department in determining the effectiveness of the parallel treatment in 

achieving and maintaining compliance with effluent limitations during peak flow conditions. 

If any environmental impacts on receiving stream downstream of discharge occur, having 

records of dates and times of parallel treatment operations could be useful information. 

 

Part II.8.B. (Requirement to Maintain Dates/Times of Parallel Treatment Operations on 

Website) 

 

Maintaining records of dates and times of parallel treatment operation on a website provides 

the public or other interested party the opportunity to readily view periods when parallel 

treatment was used. This condition is consistent with the requirement in the existing permit 

for peak flow operations. 

 

Part II.8.C. (Requirement for Effluent Sampling During Parallel Treatment Operations) 

 

This condition is included to ensure that the monthly average effluent values and 7-day 

average effluent values reported on each monthly discharge monitoring report are 

representative of both average flow operations and peak flow operations during the course of 

each month. 

 

Part II.8.D. (Permit Only Authorizes Operation, Not Construction) 

 

This condition clarifies that a State construction permit is required prior to 

constructing/installing the parallel treatment in accordance with Reg. 6.202. 

 

Part II.8.E. 

 

This condition is included to prevent the current design flow of the UV system from being 

exceeded. The current UV system has a design flow of 72 MGD. The existing activated 

sludge basins have a design flow of 36 MGD. Therefore, in order not to exceed the design 

flow of UV system, parallel treatment is limited to 36 MGD until such time as the UV system 

is expanded to handle 94 MGD to accommodate the combined design flow of activated 

sludge basins (36 MGD) plus the parallel treatment design flow (58 MGD). 

 

5. PERMIT ACTIVITY. 

 

Permit Effective Date:   8/1/2012 

Permit Modification Effective Date: 9/1/2014 

Permit Expiration Date:   7/31/2017   

 



DRAFT 

Page 4 of Fact Sheet 

Permit Number: AR0021806 

AFIN: 60-00409 

 

 
 

The discharge permit is being modified for the remainder of the 5-year term in accordance 

with regulations promulgated at 40 CFR Part 122.46(a).  

 

THIS IS A MODIFIED PERMIT.  IN ACCORDANCE WITH 40 CFR 122.62, ONLY 

THOSE PORTIONS OF THE PERMIT WHICH HAVE BEEN MODIFIED ARE OPEN 

FOR COMMENT. 

 

DOCUMENT ABBREVIATIONS 

 

In the document that follows, various abbreviations are used.  They are as follows: 

 

BAT - best available technology economically achievable 

BCT - best conventional pollutant control technology  

BMP - best management practices 

BOD5 - five-day biochemical oxygen demand 

BPJ - best professional judgment 

BPT - best practicable control technology currently available 

CBOD5 - carbonaceous biochemical oxygen demand 

CD - critical dilution 

CFR - Code of Federal Regulations 

cfs - cubic feet per second 

COD - chemical oxygen demand 

COE - United States Corp of Engineers 

CPP - continuing planning process 

CWA - Clean Water Act 

DMR - discharge monitoring report 

DO - dissolved oxygen 

ELG - effluent limitation guidelines 

EPA - United States Environmental Protection Agency 

ESA - Endangered Species Act 

FCB - fecal coliform bacteria 

gpm - gallons per minute 

MGD - million gallons per day 

MQL - minimum quantification level 

NAICS - North American Industry Classification System 

NH3-N - ammonia nitrogen 

NO3 + NO2-N - nitrate + nitrite nitrogen 

NPDES - National Pollutant Discharge Elimination System 

O&G - oil and grease 

Reg. 2 - APCEC Regulation No. 2 

Reg. 6 - APCEC Regulation No. 6 

Reg. 8 - APCEC Regulation No. 8 

Reg. 9 - APCEC Regulation No. 9 

RP - reasonable potential 

SIC - standard industrial classification 



DRAFT 

Page 5 of Fact Sheet 

Permit Number: AR0021806 

AFIN: 60-00409 

 

 
 

TDS - total dissolved solids 

TMDL - total maximum daily load 

TP - total phosphorus 

TRC - total residual chlorine 

TSS - total suspended solids 

UAA - use attainability analysis 

USF&WS - United States Fish and Wildlife Service 

WET - Whole effluent toxicity 

WQMP - water quality management plan 

WQS - Water Quality standards 

WWTP - wastewater treatment plant 

 

 

DMR Review:  

 

The Discharge Monitoring Reports (DMR’s) for the last three years (September 2008 to 

August 2011) were reviewed during the permit renewal process.  There was one TSS 

violation which occurred in December 2010, and there were six separate exceedances of 

Fecal Coliform Bacteria limits which occurred during the reporting months of May 2009, 

January 2011, February 2011, and August 2011. 

 

Legal Order Review:  

 

This facility is currently under Consent Administrative Order No. 06-037-001.  This CAO 

requires Little Rock Wastewater to achieve compliance with the maintenance and operation 

of the wastewater collection system, as it applies to capacity related overflows by 

12/31/2018. 

 

Site Visits/Inspections 

 

The most recent compliance inspection was performed on 2/14/2011.  There were no 

violations found at the time of the inspection. 

 

6. SIGNIFICANT CHANGES FROM THE PREVIOUSLY ISSUED PERMIT. 
 

The permittee is responsible for carefully reading the permit in detail and becoming familiar 

with all of the changes therein: 

 

1. This modified permit authorizes the operation of parallel treatment during peak flow 

operations when influent flow to the plant is greater than 36 MGD under the conditions 

specified in Part II.8 of the permit. See section 4 of this fact sheet for details. 

2. Part II.2 of the previous permit was modified to require the annual 30-day average 

percent removal demonstration to be representative of a period of parallel treatment 

operations. 

 



DRAFT 

Page 6 of Fact Sheet 

Permit Number: AR0021806 

AFIN: 60-00409 

 

 
 

THIS IS A MODIFIED PERMIT.  IN ACCORDANCE WITH 40 CFR 122.62, ONLY 

THOSE PORTIONS OF THE PERMIT WHICH HAVE BEEN MODIFIED ARE OPEN 

FOR COMMENT. 

 

7. RECEIVING STREAM SEGMENT AND DISCHARGE LOCATION. 
 

The outfall is located at the following coordinates based on Acme Mapper 2.0 using WGS84 

map datum in conjunction with the aerial drawing of plant layout submitted with application:  

 

Latitude:  34 44’ 32” Longitude:  92 12’ 36”   

 

The receiving waters named: 

 

Arkansas River in Segment 3C of the Arkansas River Basin.  The receiving stream with 

USGS Hydrologic Unit Code (H.U.C) of 11110207 and reach # 011 is a Water of the State 

classified for primary and secondary contact recreation, raw water source for domestic 

(public and private), industrial, and agricultural water supplies, propagation of desirable 

species of fish and other aquatic life, and other compatible uses. 

 

8. 303(d) LIST, ENDANGERED SPECIES, AND ANTI-DEGRADATION 

CONSIDERATIONS. 
 

A. 303(d) List: 

 

Reach 001 of the Arkansas River is listed on the 2008 303(d) list for impairment of the 

drinking water designated use due to Beryllium.  This facility discharges to Reach 011, 

which is over 50 river miles upstream of the impaired segment. In addition, the priority 

pollutant scan submitted with the application shows that Beryllium concentrations are 

non-detectable in the discharge. Therefore, the permit writer concluded that no further 

permitting action is needed concerning Beryllium. 

 

B. Endangered Species: 

 

ADEQ has concluded that issuance of this discharge permit will have no effect on any 

endangered or candidate species or the critical habitat.  A complete copy of the 

modification application received on 8/12/2014 was sent to the U.S. Fish and Wildlife 

Service (USF&WS) for review and no comments were received.  The draft modified 

permit and Fact Sheet will be sent to the USF&WS for their review. 

 

C. Anti-Degradation: 

 

The limitations and requirements set forth in this permit for discharge into waters of the 

State are consistent with the Antidegradation Policy and all other applicable water quality 

standards found in APC&EC Regulation No. 2. 

 



DRAFT 

Page 7 of Fact Sheet 

Permit Number: AR0021806 

AFIN: 60-00409 

 

 
 

 

9. OUTFALL, TREATMENT PROCESS DESCRIPTION, AND FACILITY 

CONSTRUCTION. 
 

The following is a description of the facility described in the application:  

 

A. Design Flow:  36 MGD  

 

B. Type of Treatment:  bar screening, primary clarification (3 clarifiers), primary grit 

removal, equilization basin, activated sludge, secondary clarification (3 clarifiers), 

parallel treatment for peak flow operations, ultraviolet light disinfection, and sludge 

thickening. 

 

C. Discharge Description:  treated municipal wastewater 

 

D. Facility Status:  This facility is classified as a major municipal since the design flow of 

the facility listed above is greater than 1.0 MGD. 

 

E. Facility Construction:  This permit does not authorize or approve the construction or 

modification of any part of the treatment system or facilities.  Approval for such 

construction must be by permit issued under Reg. 6.202. 

 

10. ACTIVITY. 
 

Under the Standard Industrial Classification (SIC) code of 4952 or North American Industry 

Classification System (NAICS) code of 221320, the applicant's activities are the operation of 

a sewage treatment plant. 

 

11. INDUSTRIAL WASTEWATER CONTRIBUTIONS. 
 

This facility receives industrial process wastewater.  Based on the applicant’s effluent 

compliance history and the type of industrial contributions, standard Pretreatment Program 

implementation conditions are deemed appropriate at this time. 

 

Pretreatment requirements were added on 3/28/2008 to modify the permittee’s pretreatment 

program to be current with the revised (October 2005) Pretreatment Regulations under 40 

CFR 403. 

 

12. SEWAGE SLUDGE PRACTICES. 

 

All primary and/or waste-activated sludge from all three LRW plants is ultimately processed 

at the Fourche Creek Treatment Facility. The sludge generated at the Adams Field Treatment 

Facility is thickened in circular gravity thickeners located at the Adams Field Treatment 

Facility and then pumped via pipeline to the Fourche Creek Treatment Facility. 

 



DRAFT 

Page 8 of Fact Sheet 

Permit Number: AR0021806 

AFIN: 60-00409 

 

 
 

The sludge practices stated above are also included in Part II.6 of the modified permit. 

 

13. PERMIT CONDITIONS.   
 

The Arkansas Department of Environmental Quality has made a determination to issue a 

draft modified permit for the discharge described in the application.  Permit requirements are 

based on federal regulations (40 CFR Parts 122, 124, and Subchapter N), the National 

Pretreatment Regulation in 40 CFR  Part 403 and regulations promulgated pursuant to the 

Arkansas Water and Air Pollution Control Act (Ark. Code Ann. 8-4-101 et. seq.). 

 

  



DRAFT 

Page 9 of Fact Sheet 

Permit Number: AR0021806 

AFIN: 60-00409 

 

 
 

Effluent Limitations 
 

Outfall 001- treated municipal wastewater 

 

1. Conventional and/or Toxic Pollutants 

 

 

Effluent Characteristics 

 

 

Discharge Limitations 

 

 

Monitoring Requirements 

Mass 

(lbs/day, 

unless 

otherwise 

specified) 

Concentration 

(mg/l, unless 

otherwise specified) 

 

Frequency 

 

Sample Type 

Monthly 

Avg. 

Monthly 

Avg. 

7-Day Avg. 

Flow
1 

N/A 
Report, 

MGD 

Report, MGD 

(Daily Max.) 
once/day 

totalizing 

meter 

Biochemical Oxygen Demand (BOD5) 9007 30 45 three/week
1 

composite 

Total Suspended Solids (TSS) 9007 30 45 three/week
1 

composite 

Fecal Coliform Bacteria (FCB)  (colonies/100 ml)   

(May-September) N/A 200 400 two/week
1 

grab 

(October-April) N/A 1000 2000 two/week
1 

grab 

Total Phosphorus (TP) Report Report Report once/month grab 

Nitrate + Nitrite Nitrogen (NO3+NO2-N) Report Report Report once/quarter grab 

pH N/A 
Minimum 

6.0 s.u. 

Maximum 

9.0 s.u. 
two/week

1 
grab 

Chronic WET Testing N/A Report once/quarter composite 

Pimephales promelas (Chronic)
 

Pass/Fail Lethality (7-day NOEC) TLP6C 

Pass/Fail Growth (7-day NOEC)TGP6C 

Survival (7-day NOEC) TOP6C 

Coefficient of Variation (Growth) TQP6C 

Growth (7-day NOEC) TPP6C 

 

Ceriodaphnia dubia (Chronic)
 

Pass/Fail Lethality (7-day NOEC) TLP3B 

Pass/Fail Reproduction (7-day NOEC)TGP3B 

Survival (7-day NOEC) TOP3B 

Coefficient of Variation (Reproduction) TQP3B 

Reproduction (7-day NOEC) TPP3B 

 

 

 

7-Day Average 

Report (Pass=0/Fail=1) 

Report (Pass=0/Fail=1) 

Report % 

Report % 

Report % 

 

7-Day Average 

Report (Pass=0/Fail=1) 

Report (Pass=0/Fail=1) 

Report % 

Report % 

Report % 

 

once/quarter 

once/quarter 

once/quarter 

once/quarter 

once/quarter 
[...]
No. 6.  Increased or intensified toxicity testing may also be required in accordance with 

Section 308 of the Clean Water Act and Section 8-4-201 of the Arkansas Water and Air 

Pollution Control Act (Act 472 of 1949, as amended). 

 



DRAFT 

Page 15 of Fact Sheet 

Permit Number: AR0021806 

AFIN: 60-00409 

 

 
 

Administrative Records 

 

The following information summarizes toxicity tests submitted by the permittee during the 

term of the current permit at outfall 001: 

 

 
 

 

Permit Number: AR0021806 AFIN:   60-00409 Outfall Number: 001

Date of Review: 12/1/2011 Reviewer: M. Barnett

Facility Name: Little Rock Wastewater - Adams Field WWTP

Previous Dilution series: 8, 11, 15, 20, 27 Proposed Dilution Series: 9, 12, 16, 21, 28

Previous Critical Dilution: 20 Proposed Critical Dilution: 21

Previous TRE activities: None

Frequency recommendation by species

Pimephales promelas  (Fathead minnow): once per quarter

Ceriodaphnia dubia  (water flea): once per quarter

TEST DATA SUMMARY

TEST DATE Lethal Sub-Lethal Lethal Sub-Lethal

NOEC NOEC NOEC NOEC

9/5/2006 27 27 27 27

12/5/2006 27 27 27 27

3/5/2007 27 27 27 27

6/5/2007 27 27 27 27

9/5/2007 27 27 27 27

12/5/2007 27 27 27 27

6/5/2008 27 27 27 27

12/5/2008 27 27 27 27

6/5/2009 27 27 27 27

12/31/2009 27 27 27 27

6/30/2010 27 27 27 27

12/31/2010 27 27 27 27

6/30/2011 27 27 27 27

REASONABLE POTENTIAL CALCULATIONS

Vertebrate Lethal Vertebrate Sub-Lethal Invertebrate Lethal Invertebrate Sub-Lethal

Min NOEC Observed 27 27 27 27

TU at Min Observed 3.70 3.70 3.70 3.70

Count 13 13 13 13

Failure Count 0 0 0 0

Mean 3.704 3.704 3.704 3.704

Std. Dev. 0.000 0.000 0.000 0.000

CV 0 0 0 0

RPMF #N/A #N/A #N/A #N/A

Reasonable Potential #N/A #N/A #N/A #N/A

100/Critical dilution 3.704 3.704 3.704 3.704

Does Reasonable 

Potential Exist No No No No

PERMIT ACTION

Vertebrate Invertebrate

C. dubia  sub-lethal - Monitoring

P. promelas  lethal - Monitoring

P. promelas  sub-lethal - Monitoring

C. dubia  lethal - Monitoring



DRAFT 

Page 16 of Fact Sheet 

Permit Number: AR0021806 

AFIN: 60-00409 

 

 
 

16. SAMPLE TYPE AND FREQUENCY. 
 

Regulations require permits to establish monitoring requirements to yield data representative 

of the monitored activity [40 CFR Part 122.48(b)] and to ensure compliance with permit 

limitations [40 CFR Part 122.44(i)(l)]. 

 

Requirements for sample type and sampling frequency have been based on the previous final 

discharge permit.   

 

Parameter 

Previous Permit Modified Permit 

Frequency of 

Sample 
Sample Type 

Frequency of 

Sample 
Sample Type 

Flow once/day totalizing meter once/day totalizing meter 

BOD5 three/week 24-hr composite three/week composite 

TSS three/week 24-hr composite three/week composite 

FCB two/week grab two/week grab 

TP once/month grab once/month grab 

NO3 + NO2 - N once/quarter grab once/quarter grab 

pH two/week grab two/week grab 

Chronic WET once/quarter 24-hr composite once/quarter composite 

 

17. STORMWATER REQUIREMENTS 
 

This facility submitted a no exposure certification on 12/14/2010 and a no exposure tracking 

number ARR00A001 was issued on 1/19/2011. 

 

18. PERMIT COMPLIANCE. 
 

The permittee shall achieve compliance with the effluent limitations specified for discharges 

on the effective date of the permit. 

 

Pursuant to 40 CFR 122.44(j)(2)(ii), the permittee shall submit either of the following items 

within sixty (60) days of the effective date of this permit: 

 

1. WRITTEN CERTIFICATION that a technical evaluation has demonstrated that the 

existing technically based local limits (TBLL) are based on current state water quality 

standards and are adequate to prevent pass through of pollutants, inhibition of or 

interference with the treatment facility, worker health and safety problems, and sludge 

contamination.  

 



DRAFT 

Page 17 of Fact Sheet 

Permit Number: AR0021806 

AFIN: 60-00409 

 

 
 

2. WRITTEN NOTIFICATION that a technical evaluation revising the current TBLL 

will be submitted within 12 months of the effective date of this permit. 

 

19. MONITORING AND REPORTING. 
 

The applicant is at all times required to monitor the discharge on a regular basis and report 

the results monthly.  The monitoring results will be available to the public. 

 

20. SOURCES. 

 

The following sources were used to prepare the modified draft permit: 

 

A. Modification application received 8/12/2014. 

B. Letter dated 9/29/2014 from LRW to ADEQ requesting opportunity to review and 

comment on draft permit modification prior to sending to EPA. 

C. Email dated 11/4/2014 from Fred Oswald to Shane Byrum addressing UV disinfection 

capacity. 

D. Revised narrative emailed on 11/6/2014 from Fred Oswald to Shane Byrum addressing 

UV disinfection capacity. 

E. APCEC Regulation No. 2. 

F. APCEC Regulation No. 3. 

G. APCEC Regulation No. 6 which incorporates by reference certain federal regulations 

included in Title 40 of the Code of Federal Regulations at Reg. 6.104. 

H. 40 CFR Parts 122 and 133. 

I. Discharge permit file AR0021806. 

J. Ten State Standards (10SS). 

 

21. PUBLIC NOTICE. 

 

The public notice describes the procedures for the formulation of final determinations and 

shall provide for a public comment period of 30 days.  During this period, any interested 

persons may submit written comments on the permit and may request a public hearing to 

clarify issues involved in the permitting decision.  A request for a public hearing shall be 

in writing and shall state the nature of the issue(s) proposed to be raised in the hearing. 

 

THIS IS A MODIFIED PERMIT.  IN ACCORDANCE WITH 40 CFR 122.62, 

ONLY THOSE PORTIONS OF THE PERMIT WHICH HAVE BEEN MODIFIED 

ARE OPEN FOR COMMENT. 

 

A copy of the permit and public notice will be sent to the District Engineer, Corps of 

Engineers, and to the Regional Director of the U.S. Fish and Wildlife Service on a case-

by-case basis, and the EPA and Arkansas Department of Health prior to the publication 

of that notice. 

 

  

http://www.adeq.state.ar.us/ftproot/Pub/WebDatabases/PermitsOnline/NPDES/PermitInformation/AR0021806_Complete%20Modification%20Application_20140807.pdf
http://www.adeq.state.ar.us/ftproot/Pub/WebDatabases/PermitsOnline/NPDES/PermitInformation/AR0021806_Permit%20Modification%20Application%20Letter_20140929.PDF
http://www.adeq.state.ar.us/ftproot/Pub/WebDatabases/PermitsOnline/NPDES/PermitInformation/AR0021806_Permit%20Modification%20Application%20Letter_20140929.PDF
http://www.adeq.state.ar.us/ftproot/Pub/WebDatabases/PermitsOnline/NPDES/PermitInformation/AR0021806_Emails%20Regarding%20Disinfection%20Compacity_20141104.pdf
http://www.adeq.state.ar.us/ftproot/Pub/WebDatabases/PermitsOnline/NPDES/PermitInformation/AR0021806_Emails%20Regarding%20Disinfection%20Compacity_20141104.pdf
http://www.adeq.state.ar.us/ftproot/Pub/WebDatabases/PermitsOnline/NPDES/PermitInformation/AR0021806_Emails%20Regarding%20Disinfection%20Compacity_20141104.pdf
http://www.adeq.state.ar.us/ftproot/Pub/WebDatabases/PermitsOnline/NPDES/PermitInformation/AR0021806_Emails%20Regarding%20Disinfection%20Compacity_20141104.pdf
http://10statesstandards.com/wastewaterstandards.html


DRAFT 

Page 18 of Fact Sheet 

Permit Number: AR0021806 

AFIN: 60-00409 

 

 
 

22. POINT OF CONTACT. 

 

For additional information, contact:   

 

Shane Byrum 

Permits Branch, Water Division 

Arkansas Department of Environmental Quality  

5301 Northshore Drive 

North Little Rock, Arkansas  72118-5317  

Telephone: (501) 682-0618 

Email: byrum@adeq.state.ar.us 

 



DRAFT 

 

 
 

 

 

Permit Number:  AR0021806 

AFIN: 60-00409 

 

AUTHORIZATION TO DISCHARGE WASTEWATER UNDER 

THE NATIONAL POLLUTANT DISCHARGE ELIMINATION SYSTEM AND  

THE ARKANSAS WATER AND AIR POLLUTION CONTROL ACT 
 

In accordance with the provisions of the Arkansas Water and Air Pollution Control Act (Ark. Code Ann. 8-4-101 

et seq.), and the Clean Water Act (33 U.S.C. § 1251 et seq.),  

 

The applicant’s mailing address is: 

 

Little Rock Wastewater - Adams Field WWTP 

11 Clearwater Drive 

Little Rock, AR  72204 

 

The facility address is: 

 

Little Rock Wastewater - Adams Field WWTP 

1001 Temple Drive 

Little Rock, AR 72202 

 

is authorized to discharge treated municipal wastewater from a facility located as follows: 0.5 miles northeast of 

Clinton National Airport terminal building in Pulaski County, Arkansas. 

 

Latitude:  34 44’ 07”; Longitude:  92 12’ 59” 

 

to receiving waters named:   

 

Arkansas River in Segment 3C of the Arkansas River Basin. 

 

The outfall is located at the following coordinates:   

 

Outfall 001:  Latitude:  34 44’ 32”; Longitude:  92 12’ 36” 

 

Discharge shall be in accordance with effluent limitations, monitoring requirements, and other conditions set forth 

in this permit.  Per Part III.D.10, the permittee must re-apply on or before 180 days prior to expiration date for 

permit coverage past the expiration date. 

 

Original Effective Date:   August 1, 2012 

1
st
 Major Modification Effective Date: September 1, 2014 

2
nd

 Major Modification Effective Date: 

Expiration Date:    July 31, 2017 

 

 

 

_____________________________________   ___________________________ 

        2
nd

 Major Modification Issue Date 

Ellen Carpenter  

Chief, Water Division 

Arkansas Department of Environmental Quality 



DRAFT 

 Permit Number: AR0021806 

AFIN: 60-00409 

Page 1 of Part IA 

 

 
 

PART I 

PERMIT REQUIREMENTS 

 

SECTION A. EFFLUENT LIMITATIONS AND MONITORING REQUIREMENTS:  OUTFALL 001 - treated municipal wastewater. 

 

During the period beginning on the modification effective date and lasting until the date of expiration, the permittee is authorized to discharge 

from Outfall 001.  Such discharges shall be limited and monitored by the permittee as specified below from a treatment system consisting of 

bar screening, primary clarification (3 clarifiers), primary grit removal, equilization basin, activated sludge, secondary clarification (3 

clarifiers, ultraviolet light disinfection, and sludge thickening, with a design flow of 36 MGD. This modified permit authorizes parallel 

treatment for peak flow operations under the conditions specified in Part II.2 and Part II.8. 

 

Effluent Characteristics 

 

 

Discharge Limitations 

 

 

Monitoring Requirements 

Mass 

(lbs/day, unless 

otherwise 

specified) 

Concentration 

(mg/l, unless  

otherwise specified) 

 

Frequency 

 

Sample 

Type 

Monthly Avg. Monthly Avg. 7-Day Avg. 

Flow
4 

N/A Report, MGD
4 

Report, MGD 

(Daily 

Maximum)
4 

once/day 
totalizing 

meter 

Biochemical Oxygen Demand (BOD5) 9007 30 45 three/week
5 

composite
2 

Total Suspended Solids (TSS) 9007 30 45 three/week
5 

composite
2 

Fecal Coliform Bacteria (FCB)  (colonies/100ml)   

(May-September) N/A 200 400 two/week
5 

grab 

(October-April) N/A 1000 2000 two/week
5 

grab 

Total Phosphorus
 
(TP) Report Report Report once/month grab 

Nitrate + Nitrite Nitrogen
 
(NO3 + NO2-N) Report Report Report once/quarter grab 

pH N/A 
Minimum 

6.0 s.u. 

Maximum 

9.0 s.u. 
two/week

5 
grab 

Chronic WET Testing
1 

N/A Report once/quarter composite
3 

Pimephales promelas (Chronic)
1 

Pass/Fail Lethality (7-day NOEC) TLP6C 

Pass/Fail Growth (7-day NOEC)TGP6C 

Survival (7-day NOEC) TOP6C 

Coefficient of Variation (Growth) TQP6C 

Growth (7-day NOEC) TPP6C 

 

Ceriodaphnia dubia (Chronic)
1 

Pass/Fail Lethality (7-day NOEC) TLP3B 

Pass/Fail Reproduction (7-day NOEC)TGP3B 

Survival (7-day NOEC) TOP3B 

Coefficient of Variation (Reproduction) TQP3B 

Reproduction (7-day NOEC) TPP3B 

 

 

 

7-Day Average 

Report (Pass=0/Fail=1) 

Report (Pass=0/Fail=1) 

Report % 

Report % 

Report % 

 

7-Day Average 

Report (Pass=0/Fail=1) 

Report (Pass=0/Fail=1) 

Report % 

Report % 

Report % 

 

once/quarter 

once/quarter 

once/quarter 

once/quarter 

once/quarter 

 

 

once/quarter 

once/quarter 

once/quarter 

once/quarter 

once/quarter 

 

composite
3
 

composite
3
 

composite
3
 

composite
3
 

composite
3
 

 

 

composite
3
 

composite
3
 

composite
3
 

composite
3
 

composite
3
 

 

1 See Condition No. 10 of Part II (WET Testing Condition). 

2 See definition of composite in Part IV. 

3 See definition of composite specifically for WET testing in Condition 10.3.d.i. in Part II.  

4 Report monthly average flow and daily maximum flow as MGD. 

5 At least one of the effluent samples shall be taken during periods of parallel treatment operations if the facility operates the parallel 

treatment during that week. See Part II.8.C for details.  

 



DRAFT 

 Permit Number: AR0021806 

AFIN: 60-00409 

Page 2 of Part IA 

 

 
 

There shall be no discharge of distinctly visible solids, scum, or foam of a persistent nature, nor shall there be any formation of slime, bottom 

deposits, or sludge banks.  There shall be no visible sheen as defined in Part IV of this permit. 

 

Samples and measurements taken as required herein shall be representative of the volume and nature of the monitored discharge during the 

entire monitoring period.  Samples shall be taken after the UV disinfection. 

   

All and each unauthorized Sanitary Sewer Overflow (SSO) must be reported to ADEQ in accordance with Condition No. 5 of Part II. 



DRAFT 

Permit Number: AR0021806 

AFIN: 60-00409 

Page 1 of Part IB 
 

 
 

SECTION B. PERMIT COMPLIANCE 

 

The permittee shall achieve compliance with the effluent limitations specified for discharges on 

the effective date of the permit. 

 

Pursuant to 40 CFR 122.44(j)(2)(ii), the permittee shall submit either of the following items 

within sixty (60) days of the effective date of this permit: 

 

1. WRITTEN CERTIFICATION that a technical evaluation has demonstrated that the 

existing technically based local limits (TBLL) are based on current state water quality 

standards and are adequate to prevent pass through of pollutants, inhibition of or 

interference with the treatment facility, worker health and safety problems, and sludge 

contamination.  

 

2. WRITTEN NOTIFICATION that a technical evaluation revising the current TBLL will 

be submitted within 12 months of the effective date of this permit. 

 

 

 

 

 

 

 

 

 



DRAFT 

Permit Number: AR0021806 

AFIN: 60-00409 

Page 1 of Part II 

 

 

 
 

PART II 

OTHER CONDITIONS 

 

1. The operator of this wastewater treatment facility shall be licensed as Class IV by the State of 

Arkansas in accordance with APCEC Regulation No. 3. 

 

2. For publicly owned treatment works, the 30-day average percent removal for Biochemical 

Oxygen Demand (BOD5) and Total Suspended Solids (TSS) shall not be less than 85 percent 

unless otherwise authorized by the permitting authority in accordance with 40 CFR Part 

133.102, as adopted by reference in APCEC Regulation No. 6. The permittee must monitor 

the influent and effluent BOD5 and TSS at least once per year and calculate the 30-day 

average percent removal to ensure compliance with the required 85 percent removal.  If 

parallel treatment is operated during the year, the permittee must monitor the influent and 

effluent BOD5 and TSS at least once per year during the operation of the parallel treatment. 

The calculation of the 30-day average percent removal shall be performed using the formula 

given in Part IV. 23 of this permit using the influent and effluent values collected on the same 

day. This information must be maintained on site and provided to Department personnel 

upon request. 

  

3. In accordance with 40 CFR Parts 122.62 (a)(2) and 124.5, this permit  may be reopened for 

modification or revocation and/or reissuance to require additional monitoring and/or effluent 

limitations when new information is received that actual or potential exceedance of State 

water quality criteria and/or narrative criteria are determined to be the result of the 